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Applicant: Hunter Douglas Europe B.V. 

Address: Blaak 555,3011 GB Rotterdam, The Netherlands 

  

Sample Name: DC Motor 

Model No.: MRM-G2 17.0952.0000；MHC-G2 17.0953.0000 

The above sample(s) and information were provided by the client. 

Sample Receiving Date: November 11, 2024 

Testing Period: From November 11, 2024 to November 18, 2024 

Test Requested: Please refer to next page(s). 

Test Method(s): Please refer to next page(s). 

Test Result(s): Please refer to next page(s). 
 

SUMMARY OF TEST RESULTS 
 

TEST REQUESTED CONCLUSION 

Heavy Metals , Flame Retardants and Phthalates Content – European Council Directive 2011/65/EU on 
the Restriction of the Use of Certain Hazardous Substances in Electrical and Electronic Equipment 
(RoHS) with its Amendments Commission Delegated Directive (EU) 2015/863 

PASS 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
Signed for and on Behalf of SFT 
 
 
 
 
                             
Tom Yin / Technical Manager  
Guangdong Safety Testing Co., Ltd. 
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Sample No. Sample Description 

   1  White plastic 

   2  Black plastic 

   3  Silvery metal 

   4  Black plastic 

   5  Beige plastic 

   6  Black soft plastic 

   7  Silvery metal with light green coating 

   8  White plastic 

   9  White plastic 

   10  Beige plastic 

   11  Silvery metal 

   12  Silvery metal 

   13  Silvery metal 

   14  Beige plastic 

   15  Silvery metal 

   16  White plastic 

   17  Red soft plastic wire jacket 

   18  Black soft plastic wire jacket 

   19  White soft plastic wire jacket 

   20  Black soft plastic wire jacket 

   21  Golden metal 

   22  Resistor 

   23  Brown plastic 

   24  Silvery metal 

   25  Inductor 

   26  IC 

   27  Triode 

   28  Golden metal pin 

   29  IC 

   30  Diode 

   31  Capacitor 

   32  Golden metal 

   33  Silvery metal 

   34  Silvery metal pin 
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   35  Grey plastic 

   36  Beige plastic 

   37  Beige plastic 

   38  Silvery metal pin 

   39  Silvery metal pin 

   40  Green PCB 

   41  Silvery solder 

   42  Diode 

   43  Triode 

   44  Capacitor 

   45  IC 

   46  Resistor 

   47  Capacitor 

   48  Diode 

   49  IC 

   50  Blue PCB 

   51  Green PCB 

   52  Triode 

   53  Triode 

   54  Green PCB 

   55  Beige plastic 

   56  Silvery metal pin 

   57  Capacitor 

   58  Triode 

   59  Diode 

   60  Black plastic 

   61  Crystal oscillator 

   62  IC 

   63  Triode 

   64  Resistor 

   65  Capacitor 

   66  IC 

   67  Crystal oscillator 

   68  Silvery solder 

   69  Diode 

   70  Capacitor 
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   71  FPC 

   72  Silvery solder 

   73  Silvery metal 

   74  Green plastic with golden printing 

   75  Grey metal 

   76  Silvery metal 

   77  Brown paper 

   78  Silvery metal pin 

   79  Black soft plastic 

   80  Silvery metal 

   81  Golden metal 

   82  Silvery metal 

   83  Golden metal 

   84  Silvery metal pin 

   85  Golden metal 

   86  Coppery metal wire 

   87  Black solid 

   88  Silvery solder 

   89  Coppery metal  

   90  Silvery metal with green coating 

   91  White plastic 

   92  Silvery solder 

   93  Silvery metal 

   94  Black soft plastic 

   95  Brown plastic 

   96  Black plastic 

   97  Brown solid 

   98  Coppery metal 

   99  Black foam with adhesive 

   100  White plastic with black printing 

   101  White plastic 

   102  Beige plastic 

   103  Silvery metal pin 

   104  Black plastic 

   105  Golden metal pin 

   106  Green PCB 
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   107  Beige plastic 

   108  Silvery metal pin 

   109  Silvery solder 

   110  Black plastic 

   111  Silvery solder 

   112  Green PCB 

   113  White plastic 

   114  Silvery metal 

   115  Black plastic 

   116  Red soft plastic wire jacket 

   117  Silvery metal screw 

   118  Silvery metal screw 

   119  Silvery metal screw 
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Test Result(s):  
 
Heavy Metals , Flame Retardants Content – European Council Directive 2011/65/EU on the Restriction of the Use of 
Certain Hazardous Substances in Electrical and Electronic Equipment (RoHS) with its Amendments Commission 
Delegated Directive (EU) 2015/863 
 
 

Sample No. Test Item XRF screening Result 
Result of Wet Chemical Testing 

(mg/kg) 
Conclusion 

1  

Pb BL - PASS 

Cd BL - PASS 

Hg BL - PASS 

Cr (VI) BL - PASS 

PBBs IN ND PASS 

PBDEs IN ND PASS 

2  

Pb BL - PASS 

Cd BL - PASS 

Hg BL - PASS 

Cr (VI) BL - PASS 

PBBs BL - PASS 

PBDEs BL - PASS 

3  

Pb BL - PASS 

Cd BL - PASS 

Hg BL - PASS 

Cr (VI) BL - PASS 

PBBs NA - - 

PBDEs NA - - 

4  

Pb BL - PASS 

Cd BL - PASS 

Hg BL - PASS 

Cr (VI) BL - PASS 

PBBs IN ND PASS 

PBDEs IN ND PASS 

5  

Pb BL - PASS 

Cd BL - PASS 

Hg BL - PASS 

Cr (VI) BL - PASS 

PBBs BL - PASS 

PBDEs BL - PASS 

6  

Pb BL - PASS 

Cd BL - PASS 

Hg BL - PASS 

Cr (VI) BL - PASS 
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Sample No. Test Item XRF screening Result 
Result of Wet Chemical Testing 

(mg/kg) 
Conclusion 

PBBs BL - PASS 

PBDEs BL - PASS 

7  

Pb BL - PASS 

Cd BL - PASS 

Hg BL - PASS 

Cr (VI) BL - PASS 

PBBs NA - - 

PBDEs NA - - 

8  

Pb BL - PASS 

Cd BL - PASS 

Hg BL - PASS 

Cr (VI) BL - PASS 

PBBs BL - PASS 

PBDEs BL - PASS 

9  

Pb BL - PASS 

Cd BL - PASS 

Hg BL - PASS 

Cr (VI) BL - PASS 

PBBs BL - PASS 

PBDEs BL - PASS 

10  

Pb BL - PASS 

Cd BL - PASS 

Hg BL - PASS 

Cr (VI) BL - PASS 

PBBs BL - PASS 

PBDEs BL - PASS 

11  

Pb BL - PASS 

Cd BL - PASS 

Hg BL - PASS 

Cr (VI) BL - PASS 

PBBs NA - - 

PBDEs NA - - 

12  

Pb BL - PASS 

Cd BL - PASS 

Hg BL - PASS 

Cr (VI) BL - PASS 

PBBs NA - - 

PBDEs NA - - 

13  Pb BL - PASS 
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Sample No. Test Item XRF screening Result 
Result of Wet Chemical Testing 

(mg/kg) 
Conclusion 

Cd BL - PASS 

Hg BL - PASS 

Cr (VI) BL - PASS 

PBBs NA - - 

PBDEs NA - - 

14  

Pb BL - PASS 

Cd BL - PASS 

Hg BL - PASS 

Cr (VI) BL - PASS 

PBBs BL - PASS 

PBDEs BL - PASS 

15  

Pb BL - PASS 

Cd BL - PASS 

Hg BL - PASS 

Cr (VI) IN ND PASS 

PBBs NA - - 

PBDEs NA - - 

16  

Pb BL - PASS 

Cd BL - PASS 

Hg BL - PASS 

Cr (VI) BL - PASS 

PBBs BL - PASS 

PBDEs BL - PASS 

17  

Pb BL - PASS 

Cd BL - PASS 

Hg BL - PASS 

Cr (VI) BL - PASS 

PBBs BL - PASS 

PBDEs BL - PASS 

18  

Pb BL - PASS 

Cd BL - PASS 

Hg BL - PASS 

Cr (VI) BL - PASS 

PBBs BL - PASS 

PBDEs BL - PASS 

19  

Pb BL - PASS 

Cd BL - PASS 

Hg BL - PASS 

Cr (VI) BL - PASS 
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Sample No. Test Item XRF screening Result 
Result of Wet Chemical Testing 

(mg/kg) 
Conclusion 

PBBs BL - PASS 

PBDEs BL - PASS 

20  

Pb BL - PASS 

Cd BL - PASS 

Hg BL - PASS 

Cr (VI) BL - PASS 

PBBs BL - PASS 

PBDEs BL - PASS 

21  

Pb BL - PASS 

Cd BL - PASS 

Hg BL - PASS 

Cr (VI) BL - PASS 

PBBs NA - - 

PBDEs NA - - 

22  

Pb BL - PASS 

Cd BL - PASS 

Hg BL - PASS 

Cr (VI) BL - PASS 

PBBs BL - PASS 

PBDEs BL - PASS 

23  

Pb BL - PASS 

Cd BL - PASS 

Hg BL - PASS 

Cr (VI) BL - PASS 

PBBs BL - PASS 

PBDEs BL - PASS 

24  

Pb BL - PASS 

Cd BL - PASS 

Hg BL - PASS 

Cr (VI) BL - PASS 

PBBs NA - - 

PBDEs NA - - 

25  

Pb BL - PASS 

Cd BL - PASS 

Hg BL - PASS 

Cr (VI) IN ND PASS 

PBBs BL - PASS 

PBDEs BL - PASS 

26  Pb BL - PASS 



 
 

Verification Report 
 

Report No.: SFT24111163125E Date: November 22, 2024 Page 20 of 41 
 

 

The result(s) shown in this report refer(s) only to the sample(s) tested; Without written approval of SFT, this report can't be reproduced except in full. The test report is only used for 

customer research, teaching, internal quality control, product development and other purposes, for internal reference only. 

Guangdong Safety Testing Co., Ltd. 
No.1, the 1st North Industry Road, Songshan Lake Sci.&Tech. Park, Dongguan, 
Guangdong, China 
Tel:86-769-23105888     Fax: 86-769-22899858     http://www.sft-cert.com/ 

 

Sample No. Test Item XRF screening Result 
Result of Wet Chemical Testing 

(mg/kg) 
Conclusion 

Cd BL - PASS 

Hg BL - PASS 

Cr (VI) BL - PASS 

PBBs BL - PASS 

PBDEs BL - PASS 

27  

Pb BL - PASS 

Cd BL - PASS 

Hg BL - PASS 

Cr (VI) BL - PASS 

PBBs BL - PASS 

PBDEs BL - PASS 

28  

Pb BL - PASS 

Cd BL - PASS 

Hg BL - PASS 

Cr (VI) BL - PASS 

PBBs NA - - 

PBDEs NA - - 

29  

Pb BL - PASS 

Cd BL - PASS 

Hg BL - PASS 

Cr (VI) BL - PASS 

PBBs BL - PASS 

PBDEs BL - PASS 

30  

Pb OL 29051# EXEMPTED   

Cd BL - PASS 

Hg BL - PASS 

Cr (VI) BL - PASS 

PBBs IN ND PASS 

PBDEs IN ND PASS 

31  

Pb BL - PASS 

Cd BL - PASS 

Hg BL - PASS 

Cr (VI) BL - PASS 

PBBs BL - PASS 

PBDEs BL - PASS 

32  

Pb BL - PASS 

Cd BL - PASS 

Hg BL - PASS 

Cr (VI) BL - PASS 
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Sample No. Test Item XRF screening Result 
Result of Wet Chemical Testing 

(mg/kg) 
Conclusion 

PBBs NA - - 

PBDEs NA - - 

33  

Pb BL - PASS 

Cd BL - PASS 

Hg BL - PASS 

Cr (VI) IN ND PASS 

PBBs NA - - 

PBDEs NA - - 

34  

Pb BL - PASS 

Cd BL - PASS 

Hg BL - PASS 

Cr (VI) BL - PASS 

PBBs NA - - 

PBDEs NA - - 

35  

Pb BL - PASS 

Cd BL - PASS 

Hg BL - PASS 

Cr (VI) BL - PASS 

PBBs BL - PASS 

PBDEs BL - PASS 

36  

Pb BL - PASS 

Cd BL - PASS 

Hg BL - PASS 

Cr (VI) BL - PASS 

PBBs BL - PASS 

PBDEs BL - PASS 

37  

Pb BL - PASS 

Cd BL - PASS 

Hg BL - PASS 

Cr (VI) BL - PASS 

PBBs BL - PASS 

PBDEs BL - PASS 

38  

Pb BL - PASS 

Cd BL - PASS 

Hg BL - PASS 

Cr (VI) BL - PASS 

PBBs NA - - 

PBDEs NA - - 

39  Pb BL - PASS 
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Sample No. Test Item XRF screening Result 
Result of Wet Chemical Testing 

(mg/kg) 
Conclusion 

Cd BL - PASS 

Hg BL - PASS 

Cr (VI) BL - PASS 

PBBs NA - - 

PBDEs NA - - 

40  

Pb BL - PASS 

Cd BL - PASS 

Hg BL - PASS 

Cr (VI) BL - PASS 

PBBs IN ND PASS 

PBDEs IN ND PASS 

41  

Pb BL - PASS 

Cd BL - PASS 

Hg BL - PASS 

Cr (VI) BL - PASS 

PBBs NA - - 

PBDEs NA - - 

42  

Pb OL 11511# EXEMPTED   

Cd BL - PASS 

Hg BL - PASS 

Cr (VI) BL - PASS 

PBBs BL - PASS 

PBDEs BL - PASS 

43  

Pb BL - PASS 

Cd BL - PASS 

Hg BL - PASS 

Cr (VI) BL - PASS 

PBBs BL - PASS 

PBDEs BL - PASS 

44  

Pb BL - PASS 

Cd BL - PASS 

Hg BL - PASS 

Cr (VI) BL - PASS 

PBBs BL - PASS 

PBDEs BL - PASS 

45  

Pb BL - PASS 

Cd BL - PASS 

Hg BL - PASS 

Cr (VI) BL - PASS 
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Sample No. Test Item XRF screening Result 
Result of Wet Chemical Testing 

(mg/kg) 
Conclusion 

PBBs BL - PASS 

PBDEs BL - PASS 

46  

Pb BL - PASS 

Cd BL - PASS 

Hg BL - PASS 

Cr (VI) BL - PASS 

PBBs BL - PASS 

PBDEs BL - PASS 

47  

Pb BL - PASS 

Cd BL - PASS 

Hg BL - PASS 

Cr (VI) BL - PASS 

PBBs BL - PASS 

PBDEs BL - PASS 

48  

Pb BL - PASS 

Cd BL - PASS 

Hg BL - PASS 

Cr (VI) BL - PASS 

PBBs BL - PASS 

PBDEs BL - PASS 

49  

Pb BL - PASS 

Cd BL - PASS 

Hg BL - PASS 

Cr (VI) BL - PASS 

PBBs BL - PASS 

PBDEs BL - PASS 

50  

Pb BL - PASS 

Cd BL - PASS 

Hg BL - PASS 

Cr (VI) BL - PASS 

PBBs IN ND PASS 

PBDEs IN ND PASS 

51  

Pb BL - PASS 

Cd BL - PASS 

Hg BL - PASS 

Cr (VI) BL - PASS 

PBBs IN ND PASS 

PBDEs IN ND PASS 

52  Pb BL - PASS 



 
 

Verification Report 
 

Report No.: SFT24111163125E Date: November 22, 2024 Page 24 of 41 
 

 

The result(s) shown in this report refer(s) only to the sample(s) tested; Without written approval of SFT, this report can't be reproduced except in full. The test report is only used for 

customer research, teaching, internal quality control, product development and other purposes, for internal reference only. 

Guangdong Safety Testing Co., Ltd. 
No.1, the 1st North Industry Road, Songshan Lake Sci.&Tech. Park, Dongguan, 
Guangdong, China 
Tel:86-769-23105888     Fax: 86-769-22899858     http://www.sft-cert.com/ 

 

Sample No. Test Item XRF screening Result 
Result of Wet Chemical Testing 

(mg/kg) 
Conclusion 

Cd BL - PASS 

Hg BL - PASS 

Cr (VI) BL - PASS 

PBBs BL - PASS 

PBDEs BL - PASS 

53  

Pb BL - PASS 

Cd BL - PASS 

Hg BL - PASS 

Cr (VI) BL - PASS 

PBBs BL - PASS 

PBDEs BL - PASS 

54  

Pb BL - PASS 

Cd BL - PASS 

Hg BL - PASS 

Cr (VI) BL - PASS 

PBBs IN ND PASS 

PBDEs IN ND PASS 

55  

Pb BL - PASS 

Cd BL - PASS 

Hg BL - PASS 

Cr (VI) BL - PASS 

PBBs IN ND PASS 

PBDEs IN ND PASS 

56  

Pb BL - PASS 

Cd BL - PASS 

Hg BL - PASS 

Cr (VI) BL - PASS 

PBBs NA - - 

PBDEs NA - - 

57  

Pb BL - PASS 

Cd BL - PASS 

Hg BL - PASS 

Cr (VI) BL - PASS 

PBBs BL - PASS 

PBDEs BL - PASS 

58  

Pb BL - PASS 

Cd BL - PASS 

Hg BL - PASS 

Cr (VI) BL - PASS 
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Sample No. Test Item XRF screening Result 
Result of Wet Chemical Testing 

(mg/kg) 
Conclusion 

PBBs BL - PASS 

PBDEs BL - PASS 

59  

Pb OL 13182# EXEMPTED   

Cd BL - PASS 

Hg BL - PASS 

Cr (VI) BL - PASS 

PBBs BL - PASS 

PBDEs BL - PASS 

60  

Pb BL - PASS 

Cd BL - PASS 

Hg BL - PASS 

Cr (VI) BL - PASS 

PBBs BL - PASS 

PBDEs BL - PASS 

61  

Pb BL - PASS 

Cd BL - PASS 

Hg BL - PASS 

Cr (VI) BL - PASS 

PBBs BL - PASS 

PBDEs BL - PASS 

62  

Pb BL - PASS 

Cd BL - PASS 

Hg BL - PASS 

Cr (VI) BL - PASS 

PBBs BL - PASS 

PBDEs BL - PASS 

63  

Pb BL - PASS 

Cd BL - PASS 

Hg BL - PASS 

Cr (VI) BL - PASS 

PBBs BL - PASS 

PBDEs BL - PASS 

64  

Pb BL - PASS 

Cd BL - PASS 

Hg BL - PASS 

Cr (VI) BL - PASS 

PBBs BL - PASS 

PBDEs BL - PASS 

65  Pb BL - PASS 
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Sample No. Test Item XRF screening Result 
Result of Wet Chemical Testing 

(mg/kg) 
Conclusion 

Cd BL - PASS 

Hg BL - PASS 

Cr (VI) BL - PASS 

PBBs BL - PASS 

PBDEs BL - PASS 

66  

Pb BL - PASS 

Cd BL - PASS 

Hg BL - PASS 

Cr (VI) BL - PASS 

PBBs BL - PASS 

PBDEs BL - PASS 

67  

Pb BL - PASS 

Cd BL - PASS 

Hg BL - PASS 

Cr (VI) BL - PASS 

PBBs BL - PASS 

PBDEs BL - PASS 

68  

Pb BL - PASS 

Cd BL - PASS 

Hg BL - PASS 

Cr (VI) BL - PASS 

PBBs NA - - 

PBDEs NA - - 

69  

Pb BL - PASS 

Cd BL - PASS 

Hg BL - PASS 

Cr (VI) IN ND PASS 

PBBs BL - PASS 

PBDEs BL - PASS 

70  

Pb BL - PASS 

Cd BL - PASS 

Hg BL - PASS 

Cr (VI) BL - PASS 

PBBs BL - PASS 

PBDEs BL - PASS 

71  

Pb BL - PASS 

Cd BL - PASS 

Hg BL - PASS 

Cr (VI) BL - PASS 
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Sample No. Test Item XRF screening Result 
Result of Wet Chemical Testing 

(mg/kg) 
Conclusion 

PBBs BL - PASS 

PBDEs BL - PASS 

72  

Pb BL - PASS 

Cd BL - PASS 

Hg BL - PASS 

Cr (VI) BL - PASS 

PBBs NA - - 

PBDEs NA - - 

73  

Pb BL - PASS 

Cd BL - PASS 

Hg BL - PASS 

Cr (VI) BL - PASS 

PBBs NA - - 

PBDEs NA - - 

74  

Pb BL - PASS 

Cd BL - PASS 

Hg BL - PASS 

Cr (VI) BL - PASS 

PBBs BL - PASS 

PBDEs BL - PASS 

75  

Pb BL - PASS 

Cd BL - PASS 

Hg BL - PASS 

Cr (VI) BL - PASS 

PBBs NA - - 

PBDEs NA - - 

76  

Pb BL - PASS 

Cd BL - PASS 

Hg BL - PASS 

Cr (VI) BL - PASS 

PBBs NA - - 

PBDEs NA - - 

77  

Pb BL - PASS 

Cd BL - PASS 

Hg BL - PASS 

Cr (VI) BL - PASS 

PBBs BL - PASS 

PBDEs BL - PASS 

78  Pb BL - PASS 
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Sample No. Test Item XRF screening Result 
Result of Wet Chemical Testing 

(mg/kg) 
Conclusion 

 Cd BL - PASS 

Hg BL - PASS 

Cr (VI) BL - PASS 

PBBs NA - - 

PBDEs NA - - 

79 
 

Pb BL - PASS 

Cd BL - PASS 

Hg BL - PASS 

Cr (VI) BL - PASS 

PBBs BL - PASS 

PBDEs BL - PASS 

80 

Pb BL - PASS 

Cd BL - PASS 

Hg BL - PASS 

Cr (VI) BL - PASS 

PBBs NA - - 

PBDEs NA - - 

81 

Pb BL - PASS 

Cd BL - PASS 

Hg BL - PASS 

Cr (VI) BL - PASS 

PBBs NA - - 

PBDEs NA - - 

82 

Pb BL - PASS 

Cd BL - PASS 

Hg BL - PASS 

Cr (VI) BL - PASS 

PBBs NA - - 

PBDEs NA - - 

83 

Pb BL - PASS 

Cd BL - PASS 

Hg BL - PASS 

Cr (VI) BL - PASS 

PBBs NA - - 

PBDEs NA - - 

84 

Pb BL - PASS 

Cd BL - PASS 

Hg BL - PASS 

Cr (VI) BL - PASS 
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Sample No. Test Item XRF screening Result 
Result of Wet Chemical Testing 

(mg/kg) 
Conclusion 

PBBs NA - - 

PBDEs NA - - 

85 

Pb BL - PASS 

Cd BL - PASS 

Hg BL - PASS 

Cr (VI) BL - PASS 

PBBs NA - - 

PBDEs NA - - 

86 

Pb BL - PASS 

Cd BL - PASS 

Hg BL - PASS 

Cr (VI) BL - PASS 

PBBs NA - - 

PBDEs NA - - 

87 

Pb BL - PASS 

Cd BL - PASS 

Hg BL - PASS 

Cr (VI) BL - PASS 

PBBs BL - PASS 

PBDEs BL - PASS 

88 

Pb BL - PASS 

Cd BL - PASS 

Hg BL - PASS 

Cr (VI) BL - PASS 

PBBs NA - - 

PBDEs NA - - 

89 

Pb BL - PASS 

Cd BL - PASS 

Hg BL - PASS 

Cr (VI) BL - PASS 

PBBs NA - - 

PBDEs NA - - 

90 

Pb BL - PASS 

Cd BL - PASS 

Hg BL - PASS 

Cr (VI) BL - PASS 

PBBs NA - - 

PBDEs NA - - 

91 Pb BL - PASS 
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Sample No. Test Item XRF screening Result 
Result of Wet Chemical Testing 

(mg/kg) 
Conclusion 

Cd BL - PASS 

Hg BL - PASS 

Cr (VI) BL - PASS 

PBBs IN ND PASS 

PBDEs IN ND PASS 

92 

Pb BL - PASS 

Cd BL - PASS 

Hg BL - PASS 

Cr (VI) BL - PASS 

PBBs NA - - 

PBDEs NA - - 

93 

Pb BL - PASS 

Cd BL - PASS 

Hg BL - PASS 

Cr (VI) BL - PASS 

PBBs NA - - 

PBDEs NA - - 

94 

Pb BL - PASS 

Cd BL - PASS 

Hg BL - PASS 

Cr (VI) BL - PASS 

PBBs BL - PASS 

PBDEs BL - PASS 

95 

Pb BL - PASS 

Cd BL - PASS 

Hg BL - PASS 

Cr (VI) BL - PASS 

PBBs BL - PASS 

PBDEs BL - PASS 

96 

Pb BL - PASS 

Cd BL - PASS 

Hg BL - PASS 

Cr (VI) BL - PASS 

PBBs BL - PASS 

PBDEs BL - PASS 

97 

Pb BL - PASS 

Cd BL - PASS 

Hg BL - PASS 

Cr (VI) BL - PASS 
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Sample No. Test Item XRF screening Result 
Result of Wet Chemical Testing 

(mg/kg) 
Conclusion 

PBBs BL - PASS 

PBDEs BL - PASS 

98 

Pb BL - PASS 

Cd BL - PASS 

Hg BL - PASS 

Cr (VI) BL - PASS 

PBBs NA - - 

PBDEs NA - - 

99 

Pb BL - PASS 

Cd BL - PASS 

Hg BL - PASS 

Cr (VI) BL - PASS 

PBBs BL - PASS 

PBDEs BL - PASS 

100 

Pb BL - PASS 

Cd BL - PASS 

Hg BL - PASS 

Cr (VI) BL - PASS 

PBBs IN ND PASS 

PBDEs IN ND PASS 

101 

Pb BL - PASS 

Cd BL - PASS 

Hg BL - PASS 

Cr (VI) BL - PASS 

PBBs IN ND PASS 

PBDEs IN ND PASS 

102 

Pb BL - PASS 

Cd BL - PASS 

Hg BL - PASS 

Cr (VI) BL - PASS 

PBBs IN ND PASS 

PBDEs IN ND PASS 

103 

Pb BL - PASS 

Cd BL - PASS 

Hg BL - PASS 

Cr (VI) BL - PASS 

PBBs NA - - 

PBDEs NA - - 

104 Pb BL - PASS 
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Sample No. Test Item XRF screening Result 
Result of Wet Chemical Testing 

(mg/kg) 
Conclusion 

Cd BL - PASS 

Hg BL - PASS 

Cr (VI) BL - PASS 

PBBs IN ND PASS 

PBDEs IN ND PASS 

105 

Pb BL - PASS 

Cd BL - PASS 

Hg BL - PASS 

Cr (VI) BL - PASS 

PBBs NA - - 

PBDEs NA - - 

106 

Pb BL - PASS 

Cd BL - PASS 

Hg BL - PASS 

Cr (VI) BL - PASS 

PBBs IN ND PASS 

PBDEs IN ND PASS 

107 

Pb BL - PASS 

Cd BL - PASS 

Hg BL - PASS 

Cr (VI) BL - PASS 

PBBs IN ND PASS 

PBDEs IN ND PASS 

108 

Pb BL - PASS 

Cd BL - PASS 

Hg BL - PASS 

Cr (VI) BL - PASS 

PBBs NA - - 

PBDEs NA - - 

109 

Pb BL - PASS 

Cd BL - PASS 

Hg BL - PASS 

Cr (VI) BL - PASS 

PBBs NA - - 

PBDEs NA - - 

110 

Pb BL - PASS 

Cd BL - PASS 

Hg BL - PASS 

Cr (VI) BL - PASS 
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Sample No. Test Item XRF screening Result 
Result of Wet Chemical Testing 

(mg/kg) 
Conclusion 

PBBs IN ND PASS 

PBDEs IN ND PASS 

111 

Pb BL - PASS 

Cd BL - PASS 

Hg BL - PASS 

Cr (VI) BL - PASS 

PBBs NA - - 

PBDEs NA - - 

112 

Pb BL - PASS 

Cd BL - PASS 

Hg BL - PASS 

Cr (VI) BL - PASS 

PBBs IN ND PASS 

PBDEs IN ND PASS 

113 

Pb BL - PASS 

Cd BL - PASS 

Hg BL - PASS 

Cr (VI) BL - PASS 

PBBs BL - PASS 

PBDEs BL - PASS 

114 

Pb BL - PASS 

Cd BL - PASS 

Hg BL - PASS 

Cr (VI) BL - PASS 

PBBs NA - - 

PBDEs NA - - 

115 

Pb BL - PASS 

Cd BL - PASS 

Hg BL - PASS 

Cr (VI) BL - PASS 

PBBs BL - PASS 

PBDEs BL - PASS 

116 

Pb BL - PASS 

Cd BL - PASS 

Hg BL - PASS 

Cr (VI) BL - PASS 

PBBs BL - PASS 

PBDEs BL - PASS 

117 Pb BL - PASS 
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Sample No. Test Item XRF screening Result 
Result of Wet Chemical Testing 

(mg/kg) 
Conclusion 

Cd BL - PASS 

Hg BL - PASS 

Cr (VI) BL - PASS 

PBBs NA - - 

PBDEs NA - - 

118 

Pb BL - PASS 

Cd BL - PASS 

Hg BL - PASS 

Cr (VI) BL - PASS 

PBBs NA - - 

PBDEs NA - - 

119 

Pb BL - PASS 

Cd BL - PASS 

Hg BL - PASS 

Cr (VI) BL - PASS 

PBBs NA - - 

PBDEs NA - - 
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Phthalates Content – European Council Directive 2011/65/EU on the Restriction of the Use of Certain Hazardous 
Substances in Electrical and Electronic Equipment (RoHS) with its Amendments Commission Delegated Directive 
(EU) 2015/863 
 

Sample No. 
Result (mg/kg) 

Conclusion 
DBP BBP DEHP DIBP 

1+2+4 ND ND ND ND PASS 
5+8+9 ND ND ND ND PASS 

6+17+18 ND ND ND ND PASS 
10+14+16 ND ND ND ND PASS 
19+20+78 ND ND ND ND PASS 
23+95+96 ND ND ND ND PASS 
35+36+37 ND ND ND ND PASS 
40+50+51 ND ND ND ND PASS 
54+71+106 ND ND ND ND PASS 
55+60+74 ND ND ND ND PASS 
89+97+112 ND ND ND ND PASS 

77 ND ND ND ND PASS 
91+100+101 ND ND ND ND PASS 

94 ND ND ND ND PASS 
99 ND ND ND ND PASS 

102+104+107 ND ND ND ND PASS 
110+113+115 ND ND ND ND PASS 

116 ND ND ND ND PASS 
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Remark:  
 
- It is the result on total Br while test item is PBBs/PBDEs. It is the result on total Cr while test item is Cr (VI). 
- Results are obtained by EDXRF for primary screening, and further chemical testing by ICP(for Cd, Pb, Hg), UV-VIS (for 

Cr (VI)) and GC/MS (for PBBs, PBDEs)is recommended to be performed, if the concentration exceeds the below 
warning value according to IEC 62321-3:2013 (unit: mg/kg) . 

 

Element Polymer Metal Composite Materials 

Pb BL≤(700-3σ)<X<(1300+3σ)≤OL BL≤(700-3σ)<X<(1300+3σ)≤OL BL≤(500-3σ)<X<(1500+3σ)≤OL 

Cd BL≤(70-3σ)<X<(130+3σ)≤ OL BL≤(70-3σ)<X<(130+3σ)≤ OL LOD<X<(150+3σ)≤OL 

Hg BL≤(700-3σ)<X<(1300+3σ)≤OL BL≤(700-3σ)<X<(1300+3σ)≤OL BL≤(500-3σ)<X<(1500+3σ)≤OL 

Cr BL≤(700-3σ)<X BL≤(700-3σ)<X BL≤(500-3σ)<X 

Br BL≤(300-3σ)<X -- BL≤(250-3σ)<X 
 

- ND = Not Detected (<MDL) 
- mg/kg = milligram(s) per kilogram = ppm = part(s) per million 
- MDL = Method Detection Limit 
- BL = Below Limit 
- OL = Over Limit 
- IN = Inconclusive 
- NA= Not Applicable 
- The XRF screening test for RoHS elements – The reading may be different to the actual content in the sample be of 

non-uniformity composition. 
- For Metal sample： 

a. The sample is positive for CrVI if the CrVI concentration is greater than 0.13μg/cm2. The sample coating is considered 
to contain CrVI . 
b. The sample is negative for CrVI if CrVI is ND(concentration less than 0.10μg/cm2). The coating is considered a 
non-CrVI based coating. 
c. The result between 0.10μg/cm2 and 0.13μg/cm2 is considered to be inconclusive unavoidable coating variations may 
influence the determination  

- Information on storage conditions and production date of the tested sample is unavailable and thus Cr(VI)results 
represent status of the sample at the time of testing. 

- “#” According to the client's statement, Lead (Pb) in No.30, No.42, No.59 is exempted by EU ROHS Directive 
2011/65/EU base on Annex III 7(a): Lead in high melting temperature type solders (i.e. lead-based alloys containing 85% 
by weight or more lead can be exempted. 
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Test Items and their Test Methods, Equipments, Method Detection Limit and Limit [for European Council Directive 
2011/65/EU&(EU) 2015/863 ] : 
 

Test Items Test Method Equipment(s) Method Detection Limit Limit 

Screening Test IEC 62321-3-1:2013 XRF - - 

Pb IEC 62321-5:2013 ICP-OES/AAS 10mg/kg 1000mg/kg 

Cd IEC 62321-5:2013 ICP-OES/AAS 10mg/kg 100mg/kg 

Hg IEC 62321-4:2013+AMD1:2017 ICP-OES 10mg/kg 1000mg/kg 

Cr IEC 62321-5:2013 ICP-OES 10mg/kg - 

Cr (VI) 
IEC 62321-7-2:2017 UV-VIS 10mg/kg 1000mg/kg 

IEC 62321-7-1:2015 UV-VIS 0.10μg/cm2 1000mg/kg 

PBBs IEC 62321-6:2015 GC-MS 50mg/kg 1000mg/kg 

PBDEs IEC 62321-6:2015 GC-MS 50mg/kg 1000mg/kg 

DBP IEC 62321-8:2017 GC-MS 100mg/kg 1000mg/kg 

BBP IEC 62321-8:2017 GC-MS 100mg/kg 1000mg/kg 

DEHP IEC 62321-8:2017 GC-MS 100mg/kg 1000mg/kg 

DIBP IEC 62321-8:2017 GC-MS 100mg/kg 1000mg/kg 
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Pb/Cd/Hg/Cr6+ Testing Flow Chart 
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PBBs/PBDEs Testing Flow Chart 
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Phthalates Testing Flow Chart 
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Statement 
 

1. The Company Name shown on Report and Address, the sample(s) and sample information was/were provided by the 

applicant who should be responsible for the authenticity which SFT hasn't verified. 

 

2. Unless otherwise stated, the decision rule for conformity reporting is based on Binary Statement for Simple Acceptance 

Rule (w=0) stated in LAC-G8.09/2019. According to this rule, the judgement of conformity is based on the comparing test 

results with limits. The statement of conformity is based on the test results, but does not include the measurement uncertainty. 

 

3. The test report is effective only with both signature and specialized stamp. Without written approval of SFT, this report 

can’t be reproduced in full or in part. 

 

4. Unauthorized use of the test results for improper publicity is impermissible 

 

5. This test data is only responsible for the tested sample. The data and results provided by the report without CMA 

accreditation are not to prove to the society. 

 

6. The test item with the superscript letter “s” in the report is out of the scope of CMA accreditation. The test item with the 

superscript letter “n” in the report is out of the scope of CNAS accreditation. The report can be only used as scientific research, 

teaching, and internal quality control without CMA marking, and has no social proof function. 

 

7. If there is any objection to the report, client shall lodge a complaint with the company on the 30 working days from the date 

of receipt of the report. No late application will be accepted. 
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